
I ll 

US Army Corps 
of Engineers 
Construction Engineering 
Research Laboratories 

USACERL Technical Report 97/143 
November 1997 

Development of a Biosolids 
Management Strategy for 
U.S. Forces, Korea Installations 
by 
Byung J. Kim 
Amy R. Swanson 

pnC QUALITY INSPECTED S 

Currently, wastewater sludge for the U.S. 
Forces, Korea (USFK) and the Eighth U.S. 
Army (EUSA) is disposed at landfills by 
Korean contractors. In the United States, CFR 
40, Part 503 regulations encourage the 
beneficial use of biosolids. However, beneficial 
use of sludge is not practiced in Korea. This 
report discusses the different regulatory 
frameworks in the United States and Korea, 
the current status of USFK/EUSA sludge 
[...]
as flies, mosquitoes, fleas, rodents, and birds, are capable of transmitting 
pathogens from wastewater sludge to humans and animals. Part 503 contains 
12 options for the reduction of vector attraction. Options 1 through 8 reduce the 
attractiveness of the sludge to vectors. Options 9 and 10 prevent vectors from 
coming in contact with the biosolids. Options 11 and 12 apply to surface 
disposal and incineration. 

• Option 1: Reduction in Volatile Solids Content. The mass of volatile solids in 
the biosolids is reduced by at least 38 percent during treatment. 

• Options 2 and 3: Additional Digestion of Anaerobically Digested or 
Aerobically Digested Biosolids. The preparer must demonstrate after 40 
additional days in the digester at temperatures between 30 and 37 °C that 
the volatile solids in the biosolids are reduced by less than 17 percent during 

the bench test. 

• Option 4: Specific Oxygen Uptake Rate for Aerobically Digested Solids. 
Adequate VAR is demonstrated when the specific oxygen uptake rate (SOUR) 
of the biosolids is equal to or less than 1.5 milligrams of oxygen per hour per 
gram of total biosolids, at 20 °C. 

• Option 5: Aerobic Processes at Greater Than 40 °C. The biosolids must be 
treated aerobically for at least 14 days at an average temperature of 45 °C. 
The temperature must not drop below 40 °C during this time. 

• Option 6: Addition of Alkaline Material. Adequate VAR is achieved when 
enough alkaline material is added to raise the pH to at least 12, at 25 °C, 
and maintain the pH without adding any more alkaline material. In 
addition, the pH must be maintained at 11.5 for an extra 22 hours without 
adding more alkaline material. 



USACERLTR-97/143 13 

• Option 7: Moisture Reduction of Biosolids Containing No Unstabilized 
Solids. Water must be removed from biosolids containing no unstabilized 
solids to achieve a solids content of at least 75 percent. 

• Option 8: Moisture Reduction of Biosolids Containing Unstabilized Solids. 
Water must be removed from biosolids containing unstabilized solids to 
achieve a solids content of at least 90 percent. 

• Option 9'. Biosolids Injection Biosolids Are Injected Below the Ground 
Surface. Class A biosolids must be injected within 8 hours after the 
pathogen-reducing process is complete. No biosolids may be present on the 
surface within 1 hour of injection. 

• Option 10: Incorporation of Biosolids into the Soil. Biosolids are incorporated 
into the soil within 6 hours of application by plowing or some other means of 
mixing. Class A biosolids must be applied within 8 hours after the pathogen- 
reducing process is complete. 

The heavy metal, pathogen, and vector attraction reduction requirements 
discussed above are used to determine which land application option is met. 
Four options, all of which equally protect public health through management 
practices, site restrictions, and general requirements, are (in order of increasing 
regulatory requirements) Exceptional Quality (EQ), Pollutant Concentration 
(PC), Cumulative Pollutant Loading Rate (CPLR), and Annual Pollutant 
Loading Rate (APLR). 

To qualify under the EQ option, biosolids must meet the ceiling concentration 
and the pollutant concentration limits in Table 1, Class A pathogen 
requirements and one of the first eight VAR options. EQ standards are typically 
met through alkaline stabilization, composting, and heat drying. During land 
application, the following are not required: site restrictions, general require- 
ments, management practices, and tracking of added pollutants. 

To qualify under the PC option, biosolids must meet the ceiling concentration 
and the pollutant concentration limits in Table 1, Class B pathogen 
requirements, and one of the first 10 VAR options. Class A biosolids, which meet 
either VAR Option 9 or 10, are considered PC biosolids. PC biosolids may be 
land applied anywhere except lawn and home gardens. PC biosolids must meet 
all management requirements, and PC biosolids that only meet Class B 
pathogen requirements also require site restrictions. 

CPLR biosolids must meet the ceiling concentration limits and the Cumulative 
Pollutant Loading Rates in Table  1, either Class A or Class B pathogen 



14  USACERL TR 97/143 

requirements, and one of the first 10 VAR options. In addition, CPLR biosolids 
are subject to general requirements, applicable site restrictions, and manage- 
ment practices. CPLR biosolids may be applied in bulk. When any one or more 
of the CPLRs in Table 1 is reached at a site, no additional bulk solids subject to 
these limits may be applied. 

APLR biosolids must meet the ceiling concentration limits and the Annual 
Pollutant Loading Rates in Table 1, Class A pathogen requirements, one of the 
first eight VAR options and Part 503 general requirements, applicable site 
restrictions and management practices. APLR biosolids may be sold or given 
away in labeled bags or other labeled containers. The APLR option limits the 
total amount of biosolids that may be applied at one site annually. When any 
one or more of the APLRs in Table 1 is reached at a site in a given year, no 
additional biosolids may be applied that year. 

To ensure the requirements of Part 503 are met, all biosolids, regardless of 
which land application option is met, must follow frequency of monitoring, 
recordkeeping, and reporting requirements through sampling and analysis of 
biosolids. Typically, the preparer is responsible for sampling the sludge. 
However, the land applier, surface disposer, and incinerator of biosolids may be 
responsible, depending on the circumstances. When biosolids are to be land 
applied, they must be sampled for metals, pathogens, vector attraction reduction 
and nitrogen. Part 503 has a frequency of monitoring schedule for biosolids 
sampling (Table 2). The main purpose is to ensure that biosolids are sampled 
before use or disposal. Part 503 provides specific analytical methods to be used 
during sampling. 

Korean Environmental Regulations 

The Korean Ministry of Environment has no specific regulations such as the 
United States Part 503 to encourage and regulate beneficial use of sludge. 
Korean environmental regulations potentially related to sludge include: 

1. Water Environment Preservation Law, Presidential Decree and Implemen- 
tation Orders, which regulates the discharge of wastewater into Korean 
waters and emphasizes industrial wastewater treatment. 

2. Waste Management Law, Presidential Decree and Implementation Orders, 
which regulates hazardous waste generated from industrial activities. 

3. Soil Environment Preservation Law, Presidential Decree and Implementation 
Orders, which regulates disposal of hazardous waste to soil environment. 



USACERLTR-97/143 15 

The Soil Environmental Law Implementation Order Annex 3 shows soil 
pollution countermeasure standards (Table 3). Table 3 also contains the 
Pollutant Concentration limits of Part 503 Exceptional Quality biosolids for 
comparison. Korean standards in Table 3 are concentrations in the 
environment. In comparison, the U.S. standards for pollutant concentration 
limits are in the biosolids. The Korean standards are very stringent, and it 
is unknown at this time whether USFK/EUSA will be required to meet these 
criteria before land application. However, it has been assumed that the 
Korean government will allow the U.S. Army to land apply biosolids on 
USFK/EUSA grounds if U.S. regulations are met. 

Table 2. Frequency of monitoring for surface disposal of biosolids (USEPA1993). 

Biosolids Amounts 
(metric tons/year) 

Biosolids Amount (English tons) 

Frequency Average per day per year 

Greater than zero but less 
than 290 

>0 to <0.85 >0 to <320 Once per year 

Equal to or greater than 
290 but less than 1,500 

0.85 to <4.5 320 to <1,650 Once per quarter 

(4 times per year) 

Equal to or greater than 
1,500 but less than 15,000 

4.5 to <45 1,650 to <16,500 Once per 60 days 

(6 times per year) 

Equal to or greater than 
15,000 

>45 >16,500 Once per month 

(12 times per year) 

Methane gas in air Continuously with methane 
monitoring device if biosolids 
unit is covered 



16 USACERL TR 97/143 

Table 3. Soil Pollution Countermeasure Standards and Part 503 
Concentration Limit. 

Pollutant 
Farmland 
(mg/kg) 

Industrial Area 
(mg/kg) 

U.S. Part 503 
Pollutant Cone. Limit 
(mg/kg) 

Cadmium 4 31 39 

Copper 125 500 1,500 

Arsenic 15 50 41 

Mercury 10 40 17 

Lead 300 1,000 300 

Chromium (6+) 10 30 1,200 

PCB — 30 — 

Cyanide 5 300 — 

Phenol 10 50 — 

Oil and grease — 200 — 



USACERLTR-97/143 17 

3  Current USFK/EUSA Sludge 
Management 

The USFK and EUSA own and operate approximately 30 small wastewater 
treatment plants with design capacities ranging from 0.03 to 2.5 million gallons 
per day (MGD) (1 gal = 3.78 L). Of these plants, WWTPs in four DPWs are 
discussed below as typical examples in USFK/EUSA and are analyzed in this 
report. 

The Western Corridor DPW operates the seven following WWTPs: (1) Camp 
Howze (design flow of 0.18 MGD), (2) Camp Edwards (0.09 MGD), (3) Camp 
Pelham (0.15 MGD), (4) Camp Giant (0.03 MGD), (5) Camp Stanton (0.10 MGD), 
(6) Camp Greaves (0.10 MGD), and (7) Liberty Bell (0.80 MGD). These are 
package WWTPs consisting of primary clarification, rotating biological 
contactors (RBC), secondary clarification, and aerobic sludge digestion. 
Digested sludge is collected by a Korean contractor and further treated at a 
Korean night soil plant. The night soil plant sludge is disposed at Kimpo 
Landfill. Approximately 1,333,488 gal of sludge is disposed annually. Currently, 
the Western Corridor DPW spends $90,737 annually for removal and disposal of 
accumulated sewage sludge. 

The Yongsan DPW operates the Yongsan WWTP, which treats wastewater 
produced by the industrial and residential complexes of Yongsan Main Garrison. 
The plant discharges into the Han River. Designed for a flow of 2.5 MGD and an 
influent BOD concentration of 250 mg/L, this WWTP consists of a bar screen, a 
grit channel, Imhoff tank, RBC, a final clarifier, a sludge storage tank and 
chlorine contact. Secondary sludge from the final clarifier is returned to the 
Imhoff tanks where the sludge is resettled and anaerobically digested with the 
primary sludge in the bottom of the tank. Digested sludge is collected in the 
storage tank and disposed by a Korean contractor. However, USFK/EUSA pays 
a sewer user fee for the Yongsan WWTP, and Korean regulations do not require 
secondary treatment of the wastewater. 

The Camp Humphreys DPW operates the Camp Humphreys WWTP, which 
treats wastewater produced by the industrial and residential complexes of Camp 
Humphreys. The plant was designed for a flow of 0.5 MGD and discharges into 



18  USACERL TR 97/143 

an enclosed lake, which receives intermittent discharge. Currently, the daily 
flow rate into the plant is 0.65 MGD. The plant configuration consists of an 
Imhoff tank, RBC, a final clarifier, sludge drying beds, and chlorine contact. 
After anaerobic digestion in the Imhoff tank, sludge is dried on the sludge- 
drying beds. The present estimate of sludge production is 350 dry kg/day. The 
sludge-drying beds have a total surface area of 14,480 sq ft (1345 m2). Dried 
sludge is removed and disposed by a Korean contractor. Currently, the Camp 
Humphreys' DPW spends $19,213 annually for removal and disposal of sludge. 

The Camp Casey DPW operates the Camp Casey WWTP, which treats 
wastewater produced by Camp Casey, a typical troop installation. Designed for 
a flow of 1.45 MGD, this WWTP currently handles 2.0 MGD and discharges into 
Casey Creek. The plant consists of three primary clarifiers, two RBC trains 
with six stages each, three secondary clarifiers, a dissolved air flotation 
thickener and an aerobic digester. Vacuum assisted drying beds are currently 
under construction. Sludge is collected and disposed by a Korean contractor. 

Technical Options for Improved USFK/EUSA Biosolids Management 

Sludge management consists of the following major steps: thickening, 
stabilization, conditioning, dewatering, and beneficial use or disposal. These 
steps should be compatible with each other, and the overall system management 
should be integrated to minimize total costs. This section briefly summarizes 
technical options for each plant and recommends strategies to improve 
USFK/EUSA sludge management. 

Western Corridor 

Technical options considered for the Western Corridor's WWTPs must be capable 
of producing higher quality biosolids, including greater solids content, than the 
current aerobic digesters. Aerobic digestion is listed as a Process to 
Significantly Reduce Pathogens (PSRP) in Appendix B of 40 CFR, Part 503. 
Using aerobic digestion as a PSRP, biosolids must be agitated with either air or 
oxygen to maintain aerobic conditions with the mean cell residence time and 
temperature between 40 days at 20 °C and 60 days at 15 °C. Since aerobic 
digestion is only capable of meeting Class B requirements, site restrictions 
would be applied. A process that could meet Class A requirements is more 
desirable.    The option explored for the Western Corridor DPW is a mobile 



USACERLTR-97/143 19 

mechanical dewatering system followed by either alkaline stabilization or 
composting. 

Mobile Mechanical Dewatering 

The mobile dewatering system would be designed to service all seven WWTPs in 
the Western Corridor with the capacity to collect from each plant two to three 
times per month. Such a service would include trailer-mounted equipment, 
provision of technicians and operators to run the dewatering device, and any 
required dewatering aids (e.g., polymer). Operational costs include polymer, 
maintenance, transportation, and power. Water must also be provided for 
mixing the polymer. All dewatered sludge would be transported to a single 
location (i.e., regional facility) where either an alkaline stabilization or a 
composting facility would be located. 

Dewatering devices explored for this purpose include a belt filter press, a fixed- 
volume filter press, and solid bowl centrifuges. In a belt filter press, water is 
squeezed from the cake by sandwiching biosolids between two filter belts and 
exerting pressure using rollers. Belt filter presses are the most common 
dewatering choice, especially for small wastewater treatment plants, i.e., less 
than 5 MGD. Using a polymer, belt filter presses are capable of producing 
sludge cake with 16 to 35 percent solids (Black and Veatch 1995). Appendix A to 
this report includes further information on a belt filter press from Frontier 
Technology, Inc. 

A fixed-volume filter press consists of a series of metal or heavy plastic plates 
that have filter media lining their sides. Slurry is pushed through the plates 
and pressure is released when the filtrate flow gets small. The plates are 
separated and dried cake falls off the plates. This option requires continuous 
operator attention since the press operates in batch and the operator may need 
to scrape the cake from the filter plates. (This may not be a concern if a mobile 
system is used since mobile system operation requires the operator to be present 
continuously.) The possible solids content of the final product ranges from 30 to 
60 percent (Black and Veatch 1995). Appendix B provides information on a filter 
press from JWI. 

Solid bowl centrifuges rely on centrifugal force and the density differences in 
liquid and solid portions of the sludge to separate them. Centrifuges are the 
most economical choice to install at large treatment plants, i.e., greater than 50 
MGD, but are not usually economical for small treatment plants. Conventional 
centrifuges achieve between 15 and 25 percent solids.   High-solids centrifuges 



20  USACERL TR 97/143 

are capable of achieving between 20 and 32 percent solids, depending on the 
type of sludge. However, when compared to conventional centrifuges, high- 
solids centrifuges have a higher capital cost and use double the electricity (Black 
and Veatch 1995). Appendixes C and D give more information on centrifuges. 

The characteristics of the sludge may be important in choosing the most 
appropriate dewatering option. Western Corridor needs to have its sludge tested 
in each option to ensure that it is possible to achieve 20 percent solids or greater. 
Most manufacturers perform these tests free of charge. 

Alkaline Stabilization 

Advanced alkaline stabilization combines lime stabilization with pasteurization 
to achieve Class A biosolids. During lime stabilization, quicklime is added to the 
sludge. The exothermic reaction of the quicklime with water raises the 
temperature to 50 °C, which is high enough to inactivate worm eggs, and raises 
the pH above 12 to kill any pathogens (Metcalf and Eddy 1991). Lime 
stabilization meets PSRP requirements listed in Appendix B, 40 CFR, Part 503. 
Advanced alkaline stabilization uses the principles of lime stabilization while 
also achieving pasteurization. The PFRP requirement for pasteurization is to 
maintain the temperature of the biosolids at 70 °C or higher for 30 minutes or 
longer. Most advanced alkaline stabilization processes are proprietary, and the 
ways in which pasteurization is accomplished differ. Chemicals may be added in 
addition to the lime to achieve pasteurization. These chemicals may include 
cement kiln dust, lime kiln dust, Portland cement, or fly ash. A high heat 
regime may also be used to achieve pasteurization. 

Lime stabilization provides no direct reduction of organic matter. Thus, the 
quantity of sludge produced is not reduced as it would be in a biological 
stabilization process (USEPA1979). A larger sludge volume will be a concern for 
the Western Corridor if the Korean government does not allow land application 
of sludge. Increasing the quantity of sludge by adding lime will dilute the 
concentration of metals in the sludge. If land application is allowed, this may be 
an advantage when meeting the Korean regulations for metals in soil. 

Two proprietary alkaline stabilization processes were studied for the treatment 
of Western Corridor sludge. The first, the N-Viro process, is a patented system 
that can meet PFRP requirements. Technically, the process is defined as an 
"advanced alkaline stabilization with subsequent accelerated drying." Two 
alternative methods of conducting the N-Viro process have been approved by the 
USEPA as PFRP equivalent processes.   In the first process, alkaline materials 



USACERLTR-97/143       21^ 

are added to and mixed with the sludge in sufficient quantity to achieve a pH of 
12.0 or greater for at least 7 days. For example, Burnham et al. (1992) used 35 
percent kiln dust and a small amount of quicklime. Following mixing, the 
alkaline-stabilized sludge is dried in windrows for at least 30 days and until a 
minimum solids concentration of at least 65 percent is achieved. In the second 
process, a pH greater than 12.0 is maintained for at least 72 hours while the 
sludge is heated to a temperature of at least 53 °C, and maintained at that 
temperature for at least 12 hours. The Western Corridor will windrow-stabilize 
biosolids rather than heat drying. Information provided by N-Viro International 
Corporation is in Appendix E. 

CemenTech, Inc. provides a lime/high heat stabilization process, which has been 
approved by the USEPA as a process to produce Class A biosolids. In this 
process, the temperature of the sludge is raised to 70 °C for 30 minutes and the 
pH is raised to 12 for 2 hours and 11.5 for an additional 22 hours. In the 
Western Corridor's case, manual operating controls will be used due to the very 
small quantity of sludge produced. Normally, lime is provided to the system 
from a bulk material silo, but the Western Corridor does not require enough 
alkaline material to need a silo. Bagged lime would be used instead. Both these 
factors lower the cost of the system when compared to most alkaline 